2014 -2016
Resource Summary Report

San Luis Obispo County General Plan

Board of Supervisors

John Peschong, District 1
Bruce S. Gibson, District 2
Adam Hill, District 3
Lynn Compton, District 4
Debbie Arnold, District 5

Staff

Marvin A. Rose, Interim Planning and Building Director
Rob Fitzroy, Deputy Director
Brian Pedrotti, Project Manager

Adopted by the Board of Supervisors May 16, 2017




2014-2016 Resource Summary Report I. Introduction

This page intentionally left blank.




2014-2016 Resource Summary Report I. Introduction

Contents
L INErOUCTION e 1
SCOPE AN PUIPOSE ...viiieiiiiee ettt eettee ettt e e st ee e e et e e e s sabe e e s ssnbeeeeesnbeeesesnbeeessnnseeessnnsens 1
(Y] o) YLV =T 5 | Y APPSR 6
[...]
Table 11110 -- San Miguel CSD -- Recommended Levels of Severity for Wastewater Treatment
Current 2020
2016 Service 2020 Service Estimated
Average . , | Percentof | Recommended
Area . q Area Average Design Flow .
Population Rallviilox Population Daily Flow (MGD)? LD RS [OTEEY
P (MGD) P ¥ In 2020 Severity
(MGD)
2,469 0.109 2,650 0.117 0.45 26% None

Sources: San Luis Obispo County Department of Public Works, 2016; Central Coast RWQCB, 2016; SLOCOG, 2016

Notes:
1. Average daily flow reported in 2015.
2. Design Flow = average daily dry weather flow in million gallons per day.
3.  MGD = Million gallons per day

Figure I1I-8 — San Miguel CSD Wastewater Service Area

@ son Luis obispo County

Resource Summary Report
2014-2016

Wastewater Agencies
Serving the
Unincorporated County

Urban Areas

E Wastewater Service
Area

A Treatment Plant

{} ——

103



2014-2016 Resource Summary Report

San Miguelito Mutual Water Company

The San Miguelito Mutual Water Company (SMMW(C) operates a wastewater collection, treatment and
disposal system that serves a portion of the Avila Valley north of the community of Avila Beach. The
treatment plant has a design flow of 0.15 MGD; current (2015) average daily flows are 0.069 MGD, or
46% of design capacity. Based on the projected growth in population within the service area, the

Ill. Wastewater

treatment plant is expected to operate well below capacity for the next five years or more.

There were no Class | discharge violations reported for the period of 2014-2016.

Table llI-11 -- San Miguelito Mutual Water Company -- Recommended Levels of Severity for Wastewater

Treatment
Current 2020
2016 Service 2020 Service Estimated

Average a , | Percentof | Recommended

Area . a Area Average Design Flow .

Population Daily Flow Population Daily Flow (MGD)? Design Flow Levels of
P (MGD) P ¥ In 2020 Severity
(MGD)
612 0.069 626 0.071 0.15 45% None

Sources: San Luis Obispo County Department of Public Works, 2016; Central Coast RWQCB, 2016; SLOCOG, 2016

Notes:

1. Average daily flow reported in 2015.
2. Design Flow = average daily dry weather flow in million gallons per day.
3.  MGD = Million gallons per day

San Simeon CSD

The San Simeon CSD operates a wastewater collection, treatment and disposal system that serves the
community of San Simeon as well as Hearst Castle. By agreement, Hearst Castle is allotted 0.05 MGD of
the San Simeon treatment plant capacity. The treatment plant has a design flow of 0.2 MGD; current
(2015) average daily flows are 0.086 MGD, or 43% of design capacity. Based on the projected growth in
population within the CSD service area, the plant is expected to operate well below capacity for the

next five years or more.

There were no Class | discharge violations reported for the period of 2014-2016.

The CSD has no plans to expand or upgrade the collection system, treatment plant or disposal system.

No levels of severity are recommended for either collection or treatment.

104




2014-2016 Resource Summary Report Ill. Wastewater

Table 1112 -- San Simeon CSD -- Recommended Levels of Severity for Wastewater Treatment
Current 2020
2016 Service 2020 Service Estimated
Average . , | Percentof | Recommended
Area . 1 Area Average Design Flow .
Population Daily Flow Population Daily Flow (MGD)? Design Flow Levels of
P (MGD) P ¥ In 2020 Severity
(MGD)
450 0.086 454 0.086 0.2 43% None
Sources: San Luis Obispo County Department of Public Works, 2016; Central Coast RWQCB, 2016; SLOCOG, 2016
Notes:
1. Average daily flow reported for 2015.
2.

Design Flow = average daily dry weather flow in million gallons per day.
3.  MGD = Million gallons per day

Figure Ill-9 — San Simeon CSD Wastewater Service Area

o San Luis Obispo County

Resource Summary Report »
2014-2016 Pacific Ocean

San Simeon

Wastewater Agencies
Serving the
Unincorporated County

Urban Areas

E Wastewater Service

Area

A TreatmentPlant

Q0 250 S00 1,000
>

105



2014-2016 Resource Summary Report Ill. Wastewater

South San Luis Obispo County Sanitation District

The South San Luis Obispo County Sanitation District (SSLOCSD) operates a wastewater collection,
treatment and disposal system serving a population of about 40,000 within the cities of Arroyo Grande
and Grover Beach, as well as the unincorporated community of Oceano. The treatment plant has a
design flow of 3.3 MGD; current (2015) average daily flows are 2.177 MGD, or 66% of design capacity.

The District owns and operates nearly 9 miles of collection sewer referred to as the District Trunk Line.
The purpose of this line is to allow for the collective transport of wastewater from the smaller
municipal lines of the three member agencies to the final destination of the District's Wastewater
Treatment Plant. The Trunk Line was initially constructed as part of the original District design of 1963.
It is comprised of sewer pipe ranging in size from 15-30 inches in diameter.

There were no Class | discharge violations reported for the period of 2014-2016.

Based on the projected growth in population within the SSLOCSD service area, the plant is expected to
operate well below capacity for the next five years or more. The SSLOCSD has no plans to expand or
upgrade the collection system, treatment plant or disposal system. The SSLOCSD has implemented an
ongoing program to monitor inflow and infiltration to determine the sources of such flows and to
implement corrective measures. No levels of severity are recommended for either collection or
treatment.

Table llI-13 -- South San Luis Obispo County Sanitation District
-- Recommended Levels of Severity for Wastewater Treatment

Current 2020
2016 Service 2020 Service Estimated
Average . , | Percentof | Recommended
Area . q Area Average Design Flow .
Population Daily Flow Population Daily Flow (MGD)? Design Flow Levels of
P (MGD) P v In 2020 Severity
(MGD)
37,997 2.177 38,815 2.22 3.3 67% None

Sources: San Luis Obispo County Department of Public Works, 2016; Central Coast RWQCB, 2016; SLOCOG, 2016

Notes:
1. Average daily flow reported for 2015.
2. Design Flow = average daily dry weather flow in million gallons per day.
3.  MGD = Million gallons per day

106



2014-2016 Resource Summary Report Ill. Wastewater

Figure 11I-10 — South County Sanitation District

Pacific Ocean

@ son Luis Obispo County

Resource Summary Report
2014-2016

Wastewater Agencies
Serving the
Unincorporated County

Urban Areas
Arroyo Grande
Wastewater Service Valley

Area

A Treatment Plant

N

o oxs ois o8

w B "
s

Templeton CSD

The Templeton CSD operates a wastewater collection system that serves the community of Templeton.
There are two wastewater tributary areas. The area on the west side of Highway 101 flows to the CSD-
owned Meadowbrook Wastewater Treatment Plant. The majority of flows generated by the east side
of Highway 101 are sent to the Paso Robles treatment plant. By agreement, the Templeton CSD is
allotted 0.443 MGD of the Paso Robles treatment plant capacity.

The Templeton CSD Meadowbrook system has a design flow capacity of 0.60 MGD; current (2015)
average daily flows are 0.184 MGD, or 30% of design capacity. Based on the projected growth in
population within the CSD service area, the capacity of the treatment plant is not expected to be
reached for the next twenty-five years or more. For the portion of the community served by the City of
Paso Robles wastewater treatment plant (about 60%) the 2015 estimated average daily flow is about
0.24 MGD or about 54% of the community’s allotted capacity. Based on the projected growth in
population within the service area, the community’s allotted capacity of the treatment plant is not
expected to be reached for the next twenty-five years or more.

There were no Class | discharge violations reported for the period of 2014-2016.

107



2014-2016 Resource Summary Report Ill. Wastewater

In 2012, the Templeton CSD authorized staff to proceed with the design of the East Side Force Main
and Lift Station Project. A number of tasks were identified and staff proceeded with the work with the
assistance of consultants as required. Several of the tasks are proceeding concurrently. The Paso Robles
WWTP was originally constructed in 1954 and though it has been upgraded several times, it is not
capable of meeting its Waste Discharge Requirements to the extent that it has incurred significant fines
for violations and a replacement of the WWTP is necessary. In 2015 the City completed a major
upgrade of the Plant to a Biological Nutrient Removal process. The upgrade project included new
headworks, rehabilitation of primary clarifiers, a new pump station, replacement of trickling filters with
the Biological Nutrient Removal process, new secondary clarifiers, a chloramination disinfection
process, a new effluent polishing channel, and a system that generates power and heat from biogas
generated by digestion of sludge. This new treatment process effectively removes all harmful
pollutants from the wastewater and is highly energy efficient. The upgraded treatment process
enables the City to produce high quality recycled water in the future.

The City is presently designing the additional treatment facilities (filtration + ultraviolet light
disinfection) needed to produce tertiary quality recycled water. The City is pursuing low-interest State

loans and grants, with intent to begin construction of the tertiary treatment facilities in late 2016.

No levels of severity are recommended for either collection or treatment.

Table lll-14 -- Templeton CSD Wastewater Treatment —
Recommended Levels of Severity for Wastewater Treatment
Treatment 2016 Current 2020 ?020 Percent
Plant . Average . Estimated .
Service . Service Design of Recommended
Daily Average 2 h
Area Flow? Area Dailv Flow Flow Design Levels of
Population Population v (MGD)® | FlowIn Severity
(MGD) (MGD)
2020
Meadowbrook
0,
WWTP 2,889 0.184 2,908 0.0185 0.600 31% None
City of Paso
Robles WWTP —
Capacity 4,334 0.240 4,353 0.241 0.443% 54% None
Allocated to
Templeton CSD
City of Paso
Robles WWTP -- 33,958 2.40 36,490 2.60 4.9 53% None
Total

Sources: San Luis Obispo County Department of Public Works, 2016; Central Coast RWQCB, 2016; SLOCOG, 2016

Notes:

1. Average daily flow reported for 2015.
Design Flow = average daily dry weather flow in million gallons per day.

2.
3.  MGD = Million gallons per day
4. The portion of the City’s wastewater treatment plant allotted to the Templeton CSD (0.443 MGD).

108




2014-2016 Resource Summary Report Ill. Wastewater

Figure Ill-11 — Templeton CSD Wastewater Service Area

i K\ e #
| 8 Y
Wil

\\\

| Téngpleton CsD/ g

< ) o — e ¥ ; 2 / Y, |
L 0 —t¢ A EF £
= P | fog i
/

A= ) ol
I a San Luis Obispo County A
g
Resource Summary Report
2014- 2016 L e | ;
Wastewater Agencies - ”
\ Serving the /
Unincorporated County —
Urban Areas L \\ (
J N [
{ =R
Wastewater Service ) \\
Area o / o ol o \
N . SHE LA >\ 2 s A W
A Treatment Plant \ & sy 2% R N
) / e > f
0 0225 045 08 _,) \\\ e . C
w e {
< : Mies | = \
s < l f"“?\ \
A L = \

Summary of Recommended Levels of Severity for Wastewater
Treatment

Table IlI-15 provides a summary of the recommended Levels of Severity for wastewater treatment.

109



2014-2016 Resource Summary Report

Ill. Wastewater

Table lll-15 - Recommended Levels of Severity for Wastewater Treatment
2020
Current
2016 Service 2.016 Per 202.0 Estimated Design Percent of Recommended
Average Capita Average Service .
Agency Area R 1 | Average Flow? Design Flow Levels of
. Daily Flow Daily Flow Area . i
Population . Daily Flow (MGD)3? In 2020 Severity
(MGD) (MGD) Population
(MGD)

Avila Beach CSD? 1,533 0.055 0.0000578 1,542 0.089 0.2 45% None
Cambria CSD5 6,049 0.401 0.0000662 6,054 0.401 1.0 40% None
Cayucos Sanitary District/Morro 12,686 0.931 0.0000733 12,825 0.941 2.36 40% None
Bay Wastewater Treatment Plant®
Country Club Estates — CSA 18 881 0.053 0.0006015 901 0.054 0.12 45% None
Heritage Ranch CSD 2,578 0.140 0.0000543 2,624 0.142 0.4 36% None
Nipomo CSD — Black Lake 867 0.049 0.0000565 867 0.049 0.10 49% None
Nipomo CSD = Southland 15,652 0.558 0.0000356 15,859 0.565 0.9 63% None
Treatment Plant
San Miguel CSD 2,469 0.109 0.0000441 2,650 0.117 0.45 26% None
San Miguelito Mutual Water Co. 612 0.069 0.000112 626 0.071 0.15 47% None
San Simeon CSD 452 0.086 0.0001910 454 0.086 0.2 43% None
South San Luis Obispo County 37,997 2177 0.0000572 38,815 222 33 67% None
Sanitation District®
Oak Shores CSA? 339 0.026 0.0000766 362 0.028 0.1 28% None
ﬁwﬂfto” CSD —Meadowbrook 2,889 0.184 0.0000638 2,908 0.185 0.600 31% None
xx_’?:;wn CSD ~Paso Robles 4,334 0.240 0.0000553 4,353 0.41 0.443 54% None
City of Paso Robles -- Total 33,958 2.40 0.000070 36,490 2.57 49 53% None

110



2014-2016 Resource Summary Report Ill. Wastewater

Sources: San Luis Obispo County Department of Public Works, 2016; Central Coast RWQCB, 2016; SLOCOG, 2016
Notes for Table IlI-15:

Average daily flow reported for 2015.

Design Flow = average daily dry weather flow in million gallons per day.

MGD = Million gallons per day

CSD = Community Services District

By agreement, Hearst Castle is allotted 0,05 MGD of the San Simeon treatment plant capacity.

The Morro Bay wastewater treatment plant serves the Cayucos Sanitary District and the City of Morro Bay.

By agreement, Cayucos SD is allotted 0.721 MGD of Morro Bay treatment plant capacity.

7. South County Sanitary District serves the cities of Arroyo Grande and Grover Beach and the unincorporated
community of Oceano.

8. CSA =County Service Area

ok wNE

9. By agreement, Templeton CSD is allotted 0.443 MGD of the Paso Robles treatment plant capacity.

Septic Systems Recommended Levels of Severity

Santa Margarita

The community of Santa Margarita relies entirely on individual septic systems for wastewater
disposal. Septic systems have failed in some parts of the community subject to shallow
groundwater levels. According to the 2013 Santa Margarita Community Plan, the location of
urban densities on clay soils, combined with poor storm drainage, have created problems for
successful septic system operation. In the 1970's, septic systems in Santa Margarita had a 19
percent failure rate during periods of seasonal flooding. Since then, engineered septic systems
have been required by the County, and they have shown better performance. However, the
County Health Department does not administer an annual septic maintenance inspection
program, and the current failure rate is not precisely known.

Drainage problems still exist in Santa Margarita. However, with suitable drainage control, the
long term use of septic systems could be feasible if the systems are properly maintained by
owners. Development of existing lots should provide adequate areas for leach fields and
drainage control. Formation of a flood control zone of benefit would enable the community to
pay the necessary costs to resolve flooding problems which in turn may help maintain septic
systems in the community.

Continued development of the Santa Margarita Ranch will necessitate the construction of a
centralized wastewater system. The development plan for the project includes the dedication of
land for a potential future sewage treatment facility of up to ten (10) acres. The capacity,
features, location and timing of this potential future sewage treatment facility have not yet
been determined.

Although no public data are available regarding the failure rate of existing septic systems,
previous system failures suggest this is a persistent problem which could worsen over time.
Recommended Level of Severity I.

Shandon

According to the 2012 Shandon Community Plan, the community is served by individual septic
tank and leach field systems with a majority located on small lots. The Community Plan requires

111



2014-2016 Resource Summary Report Ill. Wastewater

a community wastewater system to be constructed with new development. The wastewater
system improvements will consist of a backbone network of gravity sewer pipelines, lift stations,
force mains, a waste water treatment facility, and percolation basins. Until a community